SoTIVEYT—5

( MODEL (YES.No.) TOOL No. )

YDP-13 (00) 6502 0000 0000

WL

Wifm=

@9 ® ®

OODJB000

1 -

3\,\9‘)»»»@ ¢ a-—. / e
((H)

QY a22vxenxen

12 |Z21\—=FL—Fhk

6502 0047 0000

13 |TFV—RAHIN—CP

1set

6502 0016 0099

@IFV—AFAHN—

X1

No, BREATn e BaES No, BRI 1Bk maEs
1 |7\ FJLCP 1set| 6502 0002 0099 BENE SR
(@ /\>FJb 1 1 INVAHRIV - (M4 x50)| 1 6502 0022 0017
—AR—AI a1 rCP 1set| 4008 0113 0099 INVYARIV - (M5X50) 1 6502 0022 0013
Hb)R—AT 31>+ 1 4008 0113 0200 INVAHRIV - (M6 X50) 1 6502 0022 0009
H)o)>y (S15)] 1 9010 4008 0000 AYyFIaAL b (20-PM)| 1 9690 0002 0000
—HAOwv bV 7w aCP 1set| 6502 0104 0199
HdAOy MLT7va 1 %1 SRR &
He o>y (S15)] 2 | 9010 4008 0000 INYAHRIV - MAX21)| 1 6502 0022 0004
— X0y kbaw R7wraCP |1set| 0078 0105 0099 INYAHRIV - (M4X100)] 1 6502 0022 0018
H@O Oy dMbay R7va 1 1 INYAHRIV - (M4X150) 1 6502 0022 0019
H(gou>s (NO.3)] 1 9010 3021 0000 INYAHRIV - (M4Xx200)| 1 6502 0022 0020
—HAOw kbawy FCP 1set| 2058 0106 0199 INYAHRIV - (M5x21)| 1 6502 0022 0003
Hh) Xy Moy R 1 1 INYAHRIV - (M5X100)| 1 6502 0022 0014
@ o>y (N2)] 1 9010 4001 0000 INVARIV B (M5X150) 1 6502 0022 0015
() RFvyFU>g  (ETW-2.8)[ 1 9040 5008 0000 INVARIV (M5X200)| 1 6502 0022 0016
kK AOvy ML/ T 1 2024 0153 0000 INVARIV B (M6x23)| 1 6502 0022 0002
h RFU>7EY  (15x14) 1 9250 1005 0000 INVAHRIV B (M6X100)| 1 6502 0022 0010
MIVYFE(G) (3x24)| 1 8410 6024 0000 INVARIV (M6 X150) 1 6502 0022 0011
2 (oury (P40)| 3 9010 1029 0000 INVARIV - (M6X192) 1 6502 0022 0021
3 [UVERT« 1 6502 0808 0000 INVARIV - (M6Xx200)| 1 6502 0022 0012
4 |[ERXMY 1 6502 0809 0000 INVHRIV B (M8x%29)| 1 6502 0022 0001
5 [V EFvy S 1 6502 0801 0000 INVARIV - (M8%50)| 1 6502 0022 0005
6 | EAFvy THIN— 1 6301 0802 0000 INVAHRIV - (M8X100)| 1 6502 0022 0006
7 |RILE 1 6502 0717 0000 INVARIV - (M8X150)| 1 6502 0022 0007
8 |R"TUVYT (3X10)] 1 8020 1004 0000 INVARIV - (M8X192) 1 6502 0022 0022
9 | R—Jb (Bmm)| 1 9150 1003 0000 INVARIV - (M8x200)| 1 6502 0022 0008
10 | A1 FEY 1 6502 0787 0000 INVARIV S (XY MAX67)| 1 6502 0022 0023
1M | Ay TN R 1 6502 0234 0000 NARIVE (R M6X67)| 1 6502 0022 0024
1
s
1
1

(b)ou > 5 (532)

9010 4014 0000

14 |7« =Z>T0)>7 (295X2)

1

8030 1063 0000

KENDBERRIE R TIEMALRE R Ao L2 (1) DCP AV T U—F) TTENXFEL,

650200-2006




mParts List

DOWEL PIN PU LLER No, Name of Parts g:tr Parts No, No, Name of Parts g:{ Parts No,

(MODEL (YES.-No) TOOL No. ) 1 Z?HH(::Q:SV' 1j6t = O>(')<0T2 = E?nn;;rggf — (M4x50)| 1 | 6502 0022 0017
YDP-13 (00) 6502 0000 0000 — Hose Joint Assy. 1set| 4008 0113 0099 Hanger Bolt (M5x50)| 1 6502 0022 0013
H (b)Hose Joint 1 | 4008 0113 0200 Hanger Bolt (M6x50)] 1 | 6502 0022 0009
- (c)O-Ring (S15)] 1 | 9010 4008 0000 Touch Joint (20-PM)| 1 [ 9690 0002 0000

. — Throttle Bushing Assy. 1set| 6502 0104 0199

.EprOded View H (d) Throttle Bushing 1 1 Optional Accessories

 (e) O-Ring (S15)] 2 | 9010 4008 0000 Hanger Bolt (M4x21)| 1 | 6502 0022 0004
— Throttle Rod Bushing Assy. 1set| 0078 0105 0099 Hanger Bolt (M4x100)| 1 6502 0022 0018
H (f) Throttle Rod Bushing 1 * 1 Hanger Bolt (M4x150)] 1 6502 0022 0019
—(g)O-Ring (NO.3)] 1 | 9010 3021 0000 Hanger Bolt (M4x200)] 1 | 6502 0022 0020
— Throttle Rod Assy. 1set| 2058 0106 0199 Hanger Bolt (M5x21)] 1 | 6502 0022 0003
H (h) Throttle Rod 1 * 1 Hanger Bolt (M5x100)] 1 | 6502 0022 0014
(i) O-Ring (N2)[ 1 | 9010 4001 0000 Hanger Bolt (M5x150)] 1 | 6502 0022 0015
() Snap Ring (ETW-2.8) 1 | 9040 5008 0000 Hanger Bolt (M5x200)] 1 | 6502 0022 0016
(k) Throttle Knob 1 | 2024 0153 0000 Hanger Bolt (M6x23)] 1 | 6502 0022 0002
() Spring Pin (1.5x14)] 1 | 9250 1005 0000 Hanger Bolt (M6x100)] 1 | 6502 0022 0010
(m)Slotted Pin (3x24) 1 | 8410 6024 0000 Hanger Bolt (M6x150)] 1 | 6502 0022 0011
2 |O-Ring (P40)] 3 | 9010 1029 0000 Hanger Bolt (M6x192)] 1 | 6502 0022 0021
3 |Cylinder Body 1 | 6502 0808 0000 Hanger Bolt (M6x200)] 1 | 6502 0022 0012
4 |Piston 1 | 6502 0809 0000 Hanger Bolt (M8x29)] 1 | 6502 0022 0001
5 |Cylinder Cap 1 6502 0801 0000 Hanger Bolt (M8x50)| 1 6502 0022 0005
- — — 6 |Cylinder Cap Cover 1 6301 0802 0000 Hanger Bolt (M8x100)| 1 6502 0022 0006
7 |Holder 1 | 6502 0717 0000 Hanger Bolt (M8x150)] 1 | 6502 0022 0007
@ o @ @ 8 |Spring (3x10)[ 1 | 8020 1004 0000 Hanger Bolt (M8x192)] 1 | 6502 0022 0022
! 9 [Ball (3mm)| 1 | 9150 1003 0000 Hanger Bolt (M8x200)] 1 | 6502 0022 0008
\ 10 |Guide Pin 1 6502 0787 0000 Hanger Bolt (female screw M4 x67)[ 1 6502 0022 0023
Y l/ ) 11 [Stop Band 1 6502 0234 0000 Hanger Bolt (female screw M6x67)[ 1 6502 0022 0024

‘ /‘ y ‘ ///‘ q 12 |Rubber Plate 1 | 6502 0047 0000

13 |Exhaust Cover Assy. 1set| 6502 0016 0099

Y@ @f / ‘ (a)Exhaust Cover 1 %1
"- (b)O-Ring (832) 1 | 9010 4014 0000
k 14 |Retaining Ring (29.5x2)] 1 | 8030 1063 0000

The part “3¢” can not be supplied individually. So please order it as a unit of assembly shown by arrow mark(?).

‘\ »))9 o) o:-—.-i / \ @
BOOOGOODHO, ®
(1b

YOKOTA INDUSTRIAL CO.,LTD.

650200-2006




